
IO375-FWF        801 FIREWALL FORWARD INSTALLATION          Date:         Oct 26,  2011                                                        

Zenair Ltd, Huronia Airport, Midland ON  L4R 4K8  tel 705-526-2871 fax 705-526-8022                                                               P age:  1 of 5 

 

 
 

CUSTOMER: ____________________                  - PICK LIST -                                             
 
                                                                                                                   

PART NO: DESCRIPTION QTY SHIPPED BACK-ORDERED 

SEC. A *** ENGINE MOUNT ***    

801/O360 ENGINE MOUNT 0360 1 [   ] [   ] 

94150-01 SHOCK MOUNTS  (VIP-5040-2-5) 4 [   ] [   ] 

AN4-6A BOLT (TOP ENGINE MOUNT) 2 [   ] [   ] 

20-F-18-4/3 
BOTTOM & MIDDLE  BOLTS THRU FIREWALL  

(With plate  welded  to head)  AN6 
4 [   ] [   ] 

AN7-34 BOLT(engine  to mount) 4 [   ] [   ] 

AN960-416 WASHER ¼” 2 [   ] [   ] 

AN960-616 WASHERS 3/8” 4 [   ] [   ] 

AN960-716 WASHERS  8 [   ] [   ] 

AN365-428 SL NUTS  ¼” 2 [   ] [   ] 

AN365-624 SL NUTS  3/8” 4 [   ] [   ] 

AN310-7 CASTLE NUTS 3/8” 8 [   ] [   ] 

AN380-3-3 COTTER PINS 1/8” (MS24665-283) 4 [   ] [   ] 

SEC. B *** COWLING ***    

801- IO  
COWL FIBERGLASS TOP & BOTTOM ENGINE COWL 

(wide cowl for fuel injection) 1 [   ] [   ] 

SEC. C ***OIL DOOR- COWL FASTENERS ***    

MS21075L3 10-32 FLOATING NUTPLATE (COWLING FASTENERS) 24 [   ] [   ] 

AN525-10R8 SCREWS (COWLING FASTENERS) 24 [   ] [   ] 

MS35333-39 LOCK WASHERS 24 [   ] [   ] 

116-108 BRASS GROMMETS 24 [   ] [   ] 

116-208 BRASS SHEET WASHER 24 [   ] [   ] 

AJW5-40 DZUS FASTENER (OIL DOOR) 1 [   ] [   ] 

S5A-225 DZUS SPRING (OIL DOOR) 1 [   ] [   ] 

A3 RIVETS FOR MS21075L3 32 [   ] [   ] 

640-E-11-9 OIL DOOR (ON COWLING)   360-OD 1 [   ] [   ] 

640-E-11-10 HINGE  l=140mm (OIL DOOR on COWLING) 1 [   ] [   ] 

SEC. D *** MUFFLER  ***    

640-M-91-1/0 1 Piece Exhaust System O-360 1 [   ] [   ] 

640-M-91-3/1 Flanged Tube Assembly 4 [   ] [   ] 

20-M-91-4/0 Muffler clamp 8 [   ] [   ] 

AN3-4A Bolt 20 [   ] [   ] 

MS21045-3 S.L. Nut 20 [   ] [   ] 



IO375-FWF        801 FIREWALL FORWARD INSTALLATION          Date:         Oct 26,  2011                                                        

Zenair Ltd, Huronia Airport, Midland ON  L4R 4K8  tel 705-526-2871 fax 705-526-8022                                                               P age:  2 of 5 

 

AN960-10 Washer 40 [   ] [   ] 

                                              

SEC. E *** OIL COOLER ***    

4211 POSITECH OIL COOLER 1 [   ] [   ] 

360-OCB COOLER INSTALLATION BRACKET (2 pcs: top and bottom) 1 [   ] [   ] 

AN3-4A BOLT (bolt the bent bracket to welded bracket on oil cooler 
bracket  360-OCB) 

4 [   ] [   ] 

AN3-41A BOLT (to bolt oil cooler to mounting bracket 360-OCB 6 [   ] [   ] 

AN365-1032 SL NUTS 3/16” 10 [   ] [   ] 

AN960-10 WASHER 3/16” 10 [   ] [   ] 

TU-SP TUBE SPACER (Ref. Positech IMPORTANT NOTICE) 

 ¼”O.D. X.028” L=84mm 
6 [   ] [   ] 

SA-1 92620A537, GR. 8 HEX CAP SCREW ¼-20X1/2”  with 
Internal Tooth Lock Washers  (tapped holes in engine block) 

2 [   ] [   ] 

MS-2378P 90280A242, 10-24 ½” MACHINE SCREW,  with internal tooth 
lock washer 

1 [   ] [   ] 

AN822-6-6D OIL COOLER ELBOW (screwed to oil cooler) 2 [   ] [   ] 

AN816-6-6D NIPPLE  (Oil line to X-124C) 2 [   ] [   ] 

X-124C 3350X6 45 DEG BRASS PIPE FITTING (screwed in engine 
block) 2 [   ] [   ] 

303-6 OIL LINE , length=4FT 2 [   ] [   ] 

AE102-12 Fire sleeve , length = 4ft 2 [   ] [   ] 

210-6 HOSE SOCKET 4 [   ] [   ] 

251-6 STEEL MANDREL 4 [   ] [   ] 

290-6 STEEL NUTS 4 [   ] [   ] 

 SEC. F  *** BAFFLE KIT ***    

640-M-30-6 BAFFLES 1 [   ] [   ] 

640-M-30-7 BAFFLES 1 [   ] [   ] 

640-M-30-8 BAFFLES 2 [   ] [   ] 

640-M-30-9 BAFFLES 2 [   ] [   ] 

640-M-30-2 BAFFLES 1 [   ] [   ] 

640-M-30-3 BAFFLES 1 [   ] [   ] 

640-M-30-4 BAFFLES 1 [   ] [   ] 

640-M-30-5 BAFFLES 1 [   ] [   ] 

640-M-30-A BAFFLES 1 [   ] [   ] 

640-M-30-B BAFFLES 1 [   ] [   ] 

640-M-30-C BAFFLES 1 [   ] [   ] 

 



IO375-FWF        801 FIREWALL FORWARD INSTALLATION          Date:         Oct 26,  2011                                                        

Zenair Ltd, Huronia Airport, Midland ON  L4R 4K8  tel 705-526-2871 fax 705-526-8022                                                               P age:  3 of 5 

 

 

SEC. G              ** BAFFLE ACCESSORIES ***    

STD1925 SLOTTED SCREWS w/ TOOTH LOCKING WASHERS (to 8 [   ] [   ] 

B-654 CONTINUOUS LENGTH SPRING (bottom of baffles, 4 [   ] [   ] 

LB-200 2” X 10’ BAFFLE SEAL TAPE  (05-00700) 1 [   ] [   ] 

AN960-6 1/8” ID FLAT WASHERS (between rivet end and baffle tape, 100 [   ] [   ] 

20-M-30-10 1/8” plastic bearing material (front baffle with cowl, N66)   2 [   ] [   ] 

375 5mm Wire Seal, 2 Wire 2 [   ] [   ] 

AN3-4A Bolts (For #375 Wire Seals) 4 [   ] [   ] 

AN365-1032 SL NUTS  3/16” 4 [   ] [   ] 

AN960-10 WASHER 3/16” 4 [   ] [   ] 

A4 RIVETS 100 [   ] [   ] 

SEC. H *** MIXTURE CONTROL ***    

05-08160 MIXTURE CABLE VERNIER CONTROL, 5’ 1 [   ] [   ] 

TS17R-12 LOOP-TYPE CUSHIONED ALUMINUM CLAMP  1 [   ] [   ] 

TS17R-5 LOOP-TYPE CUSHIONED ALUMINUM CLAMP  1 [   ] [   ] 

AN3-5A BOLT (bolt the clamps together) 1 [   ] [   ] 

20-M AN3-7A SHAFT DRILLED w/5-64” HOLE w/SL NUT & 
WASHER (bolt type terminal to connect end of  wire) 

1 [   ] [   ] 

AN365-1032 SL NUTS 3/16” 2 [   ] [   ] 

AN960-10 WASHER 3/16” 6 [   ] [   ] 

SEC. I *** THROTTLE  CONTROL***    

05-08648 THROTTLE CABLE,  FRICTION LOCK CONTROL 1 [   ] [   ] 

1-942-000 
CLEVIS FORK END, 10-32 FEMALE THREAD  

(supplied with clevis pin, washer and  cotter pin) 
1 [   ] [   ] 

TS17R-12 LOOP-TYPE CUSHIONED ALUMINUM CLAMP  1 [   ] [   ] 

TS17R-5 LOOP-TYPE CUSHIONED ALUMINUM CLAMP  1 [   ] [   ] 

AN3-5A BOLT W/ SL NUT & WASHER (bolt the clamps together) 1 [   ] [   ] 

AN365-1032 SL NUTS  3/16” 1 [   ] [   ] 

AN960-10 WASHER 3/16” 1 [   ] [   ] 

SEC. J     *** FUEL PUMP VENT  /  CRANK CASE BREATHER*** 

969-4A-1 90 DEG ELBOW 1/8” PIPE NPT 

 (screw in back of fuel pump) 
1 [   ] [   ] 

HH-12 ¾” BREATHER HOSE  1200mm fuel pump vent 1 [   ] [   ] 

20-P-6-3 BREATHER TUBE ¾ x .035 WALL 200mm (M34-12) 

 
1 [   ] [   ] 

FLT-64 ¼” POLY TUBE  - UEL PUMP VENT (Length = 3ft) 1 [   ] [   ] 

TS17R-12-1 ADEL CLAMP 1 [   ] [   ] 

HAS-10 HOSE CLAMPS 2 [   ] [   ] 



IO375-FWF        801 FIREWALL FORWARD INSTALLATION          Date:         Oct 26,  2011                                                        

Zenair Ltd, Huronia Airport, Midland ON  L4R 4K8  tel 705-526-2871 fax 705-526-8022                                                               P age:  4 of 5 

 

SEC. K *** PROPELLER  - SPINNER***    

76EM8-O-54 SENSENICH METAL PROPELLER                                          
with PROP BOLT KIT AN6H 1 [   ] [   ] 

ZLYC-14 SPINNER ASSEMBLY (UHS composite 14” SAE-2) 1 [   ] [   ] 



IO375-FWF        801 FIREWALL FORWARD INSTALLATION          Date:         Oct 26,  2011                                                        

Zenair Ltd, Huronia Airport, Midland ON  L4R 4K8  tel 705-526-2871 fax 705-526-8022                                                               P age:  5 of 5 

 

 

SEC. L *** AIR INTAKE***    

360-PG PAPER GASKET (flange to CARB BODY) 1 [   ] [   ] 
AL-1 BOTTOM  FLANGE  1 [   ] [   ] 
AI-2 AIR-FILTER BOX 1 [   ] [   ] 
AF BRACKET AIR FILTER & ELEMENT  (part of BA-4106) 1 [   ] [   ] 
05-29912 SCAT-12  (DUCTING HOSE 3”)  length = 2ft 1 [   ] [   ] 
HS-14 HOSE CLAMPS  (3”) 2 [   ] [   ] 

 
 

SEC. M             *** FUEL LINES***   
 

20-E-4-3/9 90 DEGREE  fitting through firewall 1 [   ] [   ] 

303-6 Fuel line   (length = 4ft) 1 [   ] [   ] 

AE102-12 Fire sleeve (length = 4ft) 1 [   ] [   ] 

210-6 HOSE SOCKET 6 [   ] [   ] 

251-6 STEEL MANDREL 6 [   ] [   ] 

290-6 STEEL NUTS 6 [   ] [   ] 

RB-147 Grommet (through rear right baffle) 1 [   ] [   ] 

S3620-4A O-RING CONNECTOR 7/16”-20 to ¼” NPT 1 [   ] [   ] 

X115-A 90 deg ELBOW  male-female 1/8”NPT 1 [   ] [   ] 

 


